
CHAMPAIGN COUNTY BOARD  
ENVIRONMENT and LAND USE COMMITTEE AGENDA 
County of Champaign, Urbana, Illinois 
Thursday, March 10, 2022 - 6:30 p.m. 
Shields-Carter Meeting Room 
Brookens Administrative Center, 1776 E. Washington St., Urbana 

 

Committee Members: 
Eric Thorsland – Chair     Kyle Patterson 
Aaron Esry – Vice-Chair    Jacob Paul 
Stephanie Fortado     Chris Stohr 
Mary King      
      

All meetings are at Brookens Administrative Center – 1776 E Washington Street in Urbana – unless otherwise noted.  To enter 
Brookens after 4:30 p.m., enter at the north (rear) entrance located off Lierman Avenue. Champaign County will generally, upon 

request, provide appropriate aids and services leading to effective communication for qualified persons with disabilities.  Please contact 
[...]
who will rent space on the towers, if they can be extended to 120 feet to provide high-speed internet137 

3



Champaign County Board 
Environment and Land Use Committee    4    February 10, 2022 

access for rural areas.  Once a tower is more than 100 feet tall the zoning ordinance is very restrictive 138 
on second principal uses in rural districts.  We would need to amend the ordinance.  At the staff level, 139 
we think this sounds like a good thing.   140 

141 
Mike Wilson, with Eastern Illini Electric Co-op, said they are working with NextLink.  They have received 142 
federal funding for providing improved broadband in East Central Illinois.   EIEC had looked at doing it 143 
themselves, but it is cost prohibitive.  They look at it as way to help provide broadband access in the 144 
area.  EIEC is already putting up the towers for a new metering system, so for a little bit taller tower 145 
we could help provide this service. 146 

147 
Ms. Fortado pointed out that we are in the middle of a county broadband plan.  We have some overlap 148 
with the Broadband Task Force and maybe we can help serve as a hub for information and make sure  149 

   this type of information gets funneled to the Task Force.  150 
151 

Mr. Esry felt that this was pretty straight forward and should be a fairly straight forward text  152 
amendment.  A 20-foot taller tower will not affect much.  If a company is willing to put internet on 153 
the towers, feels like we should go for it. 154 

155 
Mr. Uken, as chairman of the Broadband Task Force, stated that NextLink has been in touch with the 156 
committee and consultant and the information has been shared. 157 

158 
MOTION by Ms. King to authorize the public hearings on the proposed text amendment.  The motion 159 
was seconded by Mr. Patterson.  Upon roll call vote, the MOTION CARRIED unanimously.   160 

161 
X. New Business:  Items to be Recommended to the County Board162 

A. Resolution Authorizing Agreement to Use State Farm Center Parking Lot for IEPA One-Day Household163 
Hazardous Waste Collection on April 9, 2022164 

165 
Ms. Monte stated that the State Farm event coordinator and his team has been wonderful to work with166 
so far.  Everyone is optimistic about this event this year.167 

168 
B. Resolution Approving Agreement between Champaign County, Parkland College and A-Team Recyclers169 

Regarding the Residential Electronics Collections on May 21, 2022 and October 15, 2022170 
171 

C. Resolution Approving Champaign County Opt-In Form to Illinois EPA to Participate in Manufacturer172 
E-Waste Program in 2023.173 

174 
  OMNIBUS MOTION by Mr. Stohr and seconded by Mr. Patterson to approve items 10 A., B., and C. 175 

Upon roll call vote, the MOTION CARRIED unanimously. 176 
177 

D. Zoning Case 014-AG-21.  Amend the Champaign County Zoning Ordinance to establish beekeeping178 
Requirements as summarized in the full legal advertisement and summarized as follows:179 

180 
1. Amend Section 3.0 Definitions by adding a definition for “apiary”, beekeeping”, “honey bee”,181 

“nucleus colony” and other related terms182 
183 

2. Add footnote 29 to section 5.2 Table of Authorized Principal Uses184 
185 

3. Add footnote 30 to Section 5.2 Table of Authorized Principal Uses186 

4



Champaign County Board 
Environment and Land Use Committee    5    February 10, 2022 

187 
4. Add new Section 7.8 Beekeeping in the R-1, R-2 and R-3 Districts, with new requirements188 

for beekeeping189 
190 

Mr. Hall explained that this doesn’t necessarily have to be forwarded to the County Board.  The ZBA has  191 
recommended denial and this committee also recommended denial but it is ultimately up to the County 192 
Board to pass or not.  What we would be voting on tonight would be to move to pass it on with the  193 
recommended denial from both ELUC and ZBA. 194 

195 
Mr. Esry stated he was not in favor of passing it to the full board.  Mr. Thorsland said we could put it through 196 
to the full County Board so that it would have been through the full process, although he would be a no vote  197 
at the County Board.   198 

199 
This item died due to lack of a motion and second. 200 

201 
XI. Other Business202 

A. Monthly Reports203 
i. December 2021204 

205 
The December monthly report is delayed.  These reports may be delayed due to a retirement and a 206 
new person starting.  Reports may be sporadic the next few months. 207 

208 
XII. Chair’s Report209 

There was no Chair’s Report.  210 
211 

XIII. Designation of Items to be Placed on the Consent Agenda212 
Items 10 A, B and C were placed on the Consent Agenda. 213 

 214 
XIV. Adjournment215 

MOTION by Mr. Esry and seconded by Ms. Fortado to adjourn the meeting.  Upon voice vote, the MOTION 216 
CARRIED unanimously.  217 

218 
Mr. Thorsland adjourned the meeting at 7:49 p.m. 219 

220 
221 
222 

Please note the minutes reflect the order of the agenda and may not necessarily reflect the order of business 223 
conducted at the meeting. 224 

5



Project summary - The Village of Pesotum is in their pursuit of adding sanitary sewer collection and 
treatment to their currently unsewered community. The Village authorized a Fehr Graham to create 
a feasibility study to assess the options available. The report is a precursor to a planning report. The 
recommended alternative was regionalization which includes a new collection system, pump station 
and force main to Tolono for regional treatment. The Village is currently applying for Illinois 
Environmental Protection Agency (IEPA) grant funds for a planning report. If successful, they will 
receive $25,000 toward the report. This planning phase would look at the recommended design in 
more detail and would include an updated cost estimate. 

Project timeline from the feasibility study -  
Facilities Planning Study/Report Phase  January 2022 – July 2022 
Design Phase (including Permit applications) August 2022 – March 2023 
Pass Rate Ordinance  November 2022 – March 2023 
Pass Debt Ordinance  November 2022 – March 2023 
Bidding/Negotiation  April 2023 – July 2023 
Loan Application September 2022 – April 2023 
Construction  July 2023 – November 2024 
Start-Up & Commissioning November 2024 – June 2025 
Normal Operation  June 2025 

ARPA Funds - The preliminary cost for the project is $8,107,000. IEPA also has grant funds for 
construction costs in unsewered communities. They have up to $5,000,000. There are no 
guarantees for obtaining this grant, but the Village will apply for that grant in order to lower project 
costs for the community. The Village would like to ask for $250,000 from the Champaign County 
ARPA funds. 

Total Funding 
Village funds – $6,640,950 
Potential IEPA Principal Forgiveness - $1,216,050 
ARPA funds – $250,000 

Impact/importance of project needing completed - The Village currently relies solely on private 
treatment and discharge systems rather than a centralized wastewater collection and treatment 
strategy. This method has many negative impacts that affect almost all facets of a municipality, 
including pollution of natural resources, discouragement of future economic and cultural 
development, and a significant decrease in financial security for both the Village and its residents. 
There is a public health hazard and odor problem associated with discharging contaminated water 
to streams and open ditches. Similar health problems are associated with wastewater that ponds in 
the backyards of residents where septic tank leach fields are not functioning properly. Having a 
sanitary sewer system would eliminate these problems completely.  

6



7

Project Summary and Preliminary Environmental Impacts Determination (PEID) 

The following project summary and environmental assessment has been prepared by the !EPA to 
assist the loan applicant in complying with the public notice requirements. Information in this 
report was obtained, in part, from the following sources: Wastewater System Upgrades submitted 
August 21, 2020 by Donohue & Associates Inc. on behalf of the Village of Tolono; Applicant 
Environmental Checklist dated January 18, 2021 ; and other information gathered by the IEP A. 

Part I - Project Information 

Project Name: Wastewater System Upgrades 

Loan Applicant: Tolono 

County: Champaign 

Current Population: 3,449 

Project Number: Ll 75849 

Future Population (30 year): 5,174 

Project Justification & Description: The Village of Tolono (Village) owns and operates a 
wastewater collection and treatment system that consists of approximately 80,100 lineal feet (LF) 
of sanitary sewers ranging from 8-inches to 12-inches in diameter, forcemains, manholes, 6 lift 
stations, and a conventional activated sludge wastewater treatment plant (WWTP). The original 
WWTP and most of the collection system was constructed in the early 1970's. The WWTP has a 
design daily average flow (DAF) of 0.235 million gallons per day (MGD) and design maximum 
flow (DMF) of 0.588 MGD. In 1984, a berm was added to the stormwater equalization basin to 
create a sludge storage lagoon. In 2011, a fixed film roughing filter was added to the primary 
clarifiers to reduce biochemical oxygen demand (BOD) loadings to the aeration basins. There is a 
tertiary filter and chemical feed building that are no longer used in the treatment process. The 
WWTP does not have a main headworks facility. Flows enter through a comminutor that grinds 
up sewage on a continuous basis. From there flows are pumped through the control building for 
primary treatment via two primary clarifiers. Secondary treatment consists of two aeration basins, 
two final clarifiers, chlorine disinfection and discharge to the receiving stream. The Village's 
current NPDES permit does not require year-round disinfection of the dry weather flows. Sludge 
from the primary clarifiers and waste activated sludge from secondary treatment are combined and 
digested in the aerobic digesters. Digested sludge is pumped to the sludge lagoon. Sludge is 
typically dredged and disposed of via land application by local farmers. 

There are no influent flow meters; therefore, the plant operators must guess when the DMF has 
been reached and divert flows to the stormwater equalization basin. The plant contains only one 
stormwater pump without an influent meter. Many of the WWTP components are over 30-years 
old and have reached the end of their useful life, reached, or exceeded their design capacity, and 
in some cases are no longer being utilized in the treatment process. 

The Village also examined their collection system for needed improvements. The Elizabeth Street 
and Watson Street Lift Stations (LS's) were constructed with the original collection system. They 
are still functioning, but they have dry pit areas that are susceptible to potential flooding with raw 
sewage should any of the piping fail; are not compatible with current systems and compliance 

1 



8

standards; and pose potential safety issues for maintenance staff. The Deerpath LS needs upgrades 
for operational and security needs. It was also determined that all 6 LS's needed to be equipped 
with communication telemetry for monitoring. · 

Additionally, within the corporate limits of the Village, there are unsewered areas that utilize septic 
systems or percolation fields for discharge. The Village would like to extend sanitary sewers to 
the Unity West Elementary School, Oaks Mobile Home Park, and Sunnyfield Subdivision. This 
will increase wastewater flows that must be treated. 

The Village and their engineers evaluated various options for wastewater treatment including a no 
discharge option, sending flows to another community for treatment, or upgrading/expanding the 
existing WWTP. They determined the most feasible option for the community would be to upgrade 
& expand their current WWTP. They evaluated several different WWTP options and ultimately 
determined upgrading and expanding the existing WWTP utilizing an Oxidation Ditch system 
would be the best alternative. 

The proposed project consists of expanding the WWTP DAF from 0.235 MGD to 0.51 MGD and 
the DMF from 0.588 MGD to 1.29 MGD, a sanitary sewer extension to serve unsewered areas, 
and lift station replacements and improvements. New WWTP improvements include: splitter box; 
fine screen; raw influent pump station; excess flow pump station and forcemain; new oxidation 
ditch, conversion of the existing clarifiers to aerobic digestors; new secondary clarifier; 
chlorination and dechlorination facilities; waste activated sludge (WAS) flow meter vault; convert 
the old chemical building to lab and control building; convert the old filter building to chemical 
and blower building; demolish the old control building; electrical and SCADA upgrades; and other 
related appurtenances. The sanitary sewer extension includes a new submersible lift station (LS 
#7); approximately 4,800 LF of 6-inch diameter forcemain; approximately 1,600 LF of 8-inch 
diameter sanitary sewer; approximately 1,200 LF of 10-inch diameter sanitary sewer; 
approximately 1,200 LF of 12-inch diameter sanitary sewer; 15 manholes; and other related 
appurtenances. Other construction includes: replacement of the Elizabeth Street LS; replacement 
of the Watson Street LS; upgrades to the Deer Path LS including chopper pumps to eliminate 
plugging of the pumps, grouting of the wet well joints, sandblasting and recoating of the piping, 
fencing, and other miscellaneous repairs. All 6 of the existing LS's will receive communication 
equipment upgrades. 

It is anticipated the year-round disinfection exemption will no longer apply. The new WWTP will 
provide for biological phosphorus removal, ammonia reduction, and total nitrogen reduction. The 
proposed WWTP work will require a modification to the existing NPDES permit prior to receiving 
a construction permit and loan. The proposed improvements will increase system functionality, 
reliability, and allow the Village to maintain compliance with current and future wastewater 
regulations. 

Project Location: The WWTP upgrade/expansion will occur at the existing WWTP location on 
South Bourne Street. The remaining work will occur at the lift station sites mentioned above and 
the sewer extension will occur to the west and south of the existing WWTP. The new lift station 
will be constructed at South Bourne Street and County Road 600 North. See attached map for 
locations. 

2 



9

Estimated Construction Start Date: October 2021 

Estimated Construction Completion Date: April 2023 

Project Cost Estimate: $12,550,000 

Part II - Environmental Review and Impacts 

Project construction impacts: Temporary adverse environmental impacts such as construction­
associated noise, blowing dust, air emissions, traffic disruption, and soil erosion will likely occur 
during construction. 

The project was submitted for review through the Illinois Department of Natural Resources 
(IDNR) EcoCAT system for compliance with the Illinois Endangered Species Act, Illinois Natural 
Areas Preservation Act (Section 17 Illinois Administrative Part 1075) and the Illinois Wetlands 
Act (Section 17 Illinois Administrative Code Part 1090). Initial review contained no record of 
threatened or endangered species within the project vicinity; however, further assessment was 
necessary for the Part 1090 wetlands review because the EcoCAT review indicated the presence 
of wetlands within the project area. Upon further review a joint consultation for Part 1075 & Part 
1090 was issued June 17, 2020 concluding that adverse effects are unlikely. 

The IDNR State Historic Preservation Office (SHPO) reviewed the information submitted for the 
project review and provided a letter dated July 1, 2020 indicating there are no historic properties 
affected by the proposed project, therefore the project complies with section 106 of the National 
Historic Preservation Act of 1966. 

Project information was submitted to the Illinois Department of Agriculture (IDOA) to assess the 
potential impact to agricultural land and determine consistency with the IEPA's Agricultural Land 
Preservation Policy and compliance with the Illinois' Fannland Preservation Act. The IDOA 
determined that all construction will be constructed on private easements or public road right-of 
way. Additionally, the IDOA concluded that all construction will be located within Tolono's 
corporate boundaries and agricultural land is not being converted. A letter was issued July 23, 
2020 indicating the project will be constructed in accordance with the IDOA's water and Sewer 
Line Construction Standards and Policies; therefore, the IDOA determined the project complies 
with the Illinois Farmland Preservation Act. 

The U.S. Army Corps of Engineers (ACOE) also reviewed the project information. The ACOE 
issued an email dated January 26, 2021 stating that it appears there are no jurisdictional waters of 
the U.S., including wetlands, that would be impacted by the discharge of dredged or fill material 
associated with construction of the project. Therefore, a Department of the Anny Section 404 
permit is not required. 

3 



10

8. Reason for Project: the current WWTP is running above capacity 

If this project is compliance-related, or involves regionalization, indicate above. 

9. Project Location(s): South Bourne Street, Tolono, IL 61880 

(May be address, address start & end points, latitude/longitude, or brief description) 

10. Does the applicant own and operate a Wastewater Treatment Plant or Facility? 0 Yes O No 
If YES, complete a. through e. If Applicant has multiple treatment facilities, questions only apply to facilities impacted by the 
proposed project. 

a. NPDES Permit Number(s) of the Treatment Facility(s): IL0031453 -------------------
b. Name of Treatment Facility(s): Village of Tolono STP 

c. Design Average Flow (OAF) of the Treatment Facility: 0.235 MGD -----------------
d. Latitude and Longitude of the discharge (from NPDES permit): 39.1544N/88.1523W --------------------
e. Name of the receiving body of water (from NPDES permit): Hackett Branch --------------------

1 f NO, complete f. and g. 

f. Name of entity providing wastewater treatment: 

g. Average flow per day delivered to this facility by the applicant: _________________ MGD 
11. Loan Applicant's current service population: 3449 --------
12. Protection of Assets (using an AMP or Equivalent) 

a. Has the loan applicant implemented a system-wide Asset Management Plan (AMP)? 

b. Is the loan applicant currently developing a system-wide Asset Management Plan? 

c. Will the loan be used to develop a system-wide Asset Management Plan? 

13. Additional Questions regarding this Project 

a. Will the project result in a 20% or greater reduction in water or energy use by the applicant? 

b. Does the project include resiliency components, such as facilities built for redundancy? 

0Yes QNo 

0Yes QNo 

QYes 0No 

QYes 0No 

0Yes QNo 
c. Does the project implement green infrastructure, such as green roofs, constructed wetlands, etc.? O Yes 0No 

0No 

QNo 

0No 

d. Does the project implement one or more agricultural best management practices (BMPs)? O Yes 
e. Will the project correct a situation that has resulted in overflows or basement backups? 0 Yes 

f. Will 50% or more of the project costs provide service to an unsewered area? 0 Yes 

14. Project Schedule 

a. Project Plan Approval Date: 3/31/2021 -----
b. Advertise for Bids: 3/30/2022 

c. Construction Start Date: 8/1/2022 -----
d. Completion of Construction: 12/1/2023 

Authorized Representative: 

IL532 3063 WPC 778 
Rev. 4/2021 

-----------------------

Funding Nomination Form for Water Pollution Control Loan Program 

Date: --------



Project summary - The Village of Ludlow (Village), Illinois, completed planning documents for 
financing improvements to its community water supply. The planning for the project split 
recommended improvements into several phases. Phase 1 included replacement of the equipment 